SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03C

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L J

Date: 21.FEB 2020 02:0051

pectrum v pectrum o
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 17.34 dBm) MiL1] 14.04 dBm)
2 M1 821,3180 MHz o 817.7610 MHz
ey 8.971028971 MHz, v Oce Bw 8.091008991 MH¢|
AR R .
10 df = 10 d - — ¢
{ \ / \
i / il
od 1 0 T
/! / \
-0 f -10 1
/ /
20 df j 20 d v
A (N
ey / A~y
= 0 y o e
e
a0d AT H
50 df 50 d
-6 df -60 di
CF 819.0 MHz 1001 pts Span 20.0 MHz CF 819.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 821.318 MHz 17.34 dam ML L B17.751 MHz 14,84 dam
T1 1 914.5245 MHz 9.27 dBm Oce Bw 5.971028971 MHz T1 L £14.5445 MHz 8.65 dBm Oce Bw £.991008991 MHz
T2 1 823.4955 MHz 11.30 dam T2 1 823.5355 MHz 9.56 dam

Cate: 21.FEB.2020 0201:03

JL

LTE Band 26

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

ectrum v
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 16.07 dbm) MiL1]
2 ) 825,9060 MHz o 827
1 Occ Rlx N 13.396603397 MHz| +  Occ Bw 13.426573427 MHz
e NAATE W P A W W v e L 2 VI -
10 d . — — T wd 7 E— T
/ | J / |
od f T 0 + '
10 i \\ 10 di
" L/ b . N
E = v o - -
7 - Ay SRV
40 -40 dBgy
At v
=50 df 50l
-6 df -60 di
CF 821.5 MHz 1001 pts Span 40,0 MHz CF 821.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 825,905 MHz 16.07 dam ML L 22,969 MHz 13.89 dam
T1 1 814.8167 MHz 10.59 dBm Oce Bw 13.396603397 MHz T1 L £14.5167 MHz 7.59 dam Oce Bw 13.426573427 MHZ
T2 1 828.2133 MHz 9.99 dam T2 1 828.2433 MHz 8.99 dam
- — - —
L L J L L J
Date: 21.FEB 2020 0203.05 Date: 21 FEB. 2020 020817

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03C

LTE Band 26

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

pectrum - pectrum -
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 30 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
jo ALt 30d8 8SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT b ALt BWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 12.83 dbm| MiL1] 14.09 dBm|
2 B14.26080 MHz o B15.08640 MHZ
M Occ Bw 1.085314685 MHz| ; Occ Bw 2.727272727 MHz|
y Pmare ] 4 O e L ]
10 d — 10 i
i I Y
od 0 k
i i / \
-0 -10
I %
\
20 df =20 di /‘ T
/ |
- ‘.‘ R 7 = ]
R S P [ ot S
AD -40
-50 df -50 di
60 df -60 de
CF 814.7 MHz 1001 pts Span 2.8 MHz CF 815.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 814.2608 MHz 12.83 dam ML 15,0864 MHz 14,39 dam
T 1 814.15455 MHz 6.36 dBm Oce Bw 1.085314685 MHz TL L 814.14535 MHz 7.95 dm Oce Bw 2.727272727 MHz
T2 1 815.23986 MHz 7.38 dam T2 i 816.87263 MHz 7,94 dam
L U J L JU J
Date: 20.FEB 2020 21:07 54 Date: 21 FEB. 2020 0050 24

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

I

Date: 20.FEB 2020 21:08.01

o
v
Ref Level 30.00 GBm  Offsel 10,50 dB & RBW 30 kHz RefLevel 30,00 Bm  Offset 10,60 dB & RBW 100 kHz
o att 30dB BWT 632 ps @ VBW 100 kHz  Mode Auto FFT e att 0 de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.17 dBm| mili] 14.57 dBm|
20 B18.65030 MHz - 817.92110 MHz
[ Oce B 1.090900091 MHZ, Oce B 2.721278721 MHZ]
. D e Vet
10d - ~ — - 10d - — -
\
/ |
od 1 3 od 4
|
/ { \
BUE! £ -10d
f \
20 d -20 di
Jj 1
a0 | 30 )
e L - A A
PV Al it AV ~ o, - i
Sl = - -40 df
50 df -50 di
-60 df -60 di
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 816.6503 MHz 13.17 dém ML £17.5211 MHz 14.57 dBm
TL 1 818.45455 MHz 6.08 dBm Oce Bw 1.090905091 MHz TL 1 817.64535 MHz 8.49 dém Oce Bw 2.72127B721 MH2z
T2 1 919.54545 MHz .00 dbm T2 1 820.36663 MHz 8.77 dbm

Date: 21.FEB.2020 00.51:31

it

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 15.02 aBmj
- : - 622.43410 MHZ,
™ Occ B 1.088111888 MHz| B Occ B 2.715284715 MHZ]
- 1. -
g PR A Al ¢ 104 o
o4 0d [
Iﬁ I [
-10 d 7 -10 de -
g | .20 df f"
204 ‘ \ 20 7
a0 / b 30 f
\ n I -
A [ R et
p— gl e i |t
50 df 50 d
-6 df -60 di
CF 823, MHz 1001 pts Span 2.8 MHz CF 822.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 823.2944 MHz 13.12 dam ML L 22,4341 MHz 15.02 dsm
T 1 822.75455 MHz 6.68 dBm Oce Bw 1.088111688 MHz TL L 821.14535 MHz 9.40 dBm Oce Bw 2.7152B4715 MHz
T2 1 823.84266 MHz 7.95 darm T2 i 823.86064 MHz 8.54 dam
— —

I

Date: 20.FEB 2020 21:10:07

Date: 21.FEB.2020 00,5237

U

TEL : 886-3-327-3456
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samonias. FCC RADIO TEST REPORT Report No. : FG901534-03C

LTE Band 26

Lowest Channel / 5MHz / 64QAM

rum K

pe

Ref Level 30.00 cBm  Offsel 10,50 dB & RBW 100 kHz

o att a0ds BWT 10 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100

[@1Pk Max

MiL1] 11.97 dBm)
2 B16.54000 MHz
i Occ By 4.485514486 MHz
10 d L el e s T

7 - - il *

|
ey Lo oed
ALY .

A,

-50

60 df

CF 816.5 MHz 1001 pts
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 816.54 MHz 11.97 dBm
T1 1 814.27223 MHz 6.68 dBm Oce Bw 4,485514456 MHz
T2 1 818.75774 MHz 7.11 dém

Span 10.0 MHz

Date: 21.FEB 2020 00:53.44

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

rum L‘%’ lu%’:
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 300 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 14.37 dBm| mili] 15.26 dBm|
20 818.76000 MHz - 619.6390 MHz
’ Occ Bw 4475524476 MHz| X Occ Bw - 9.010989011 MHz|
T A - J A s - ok A o R L 7
0 i b o 0 -~ Tl
! {
od 1 t od >
/ \ !
BUE! T -10d
! \ |
20 d . 20 di .
/ i ]
J 4 [
-30 T -30 T T
A v S Ve ol [~
L, / -~ P
Famgpm |4 e
50 d -50 di
&nd 60 d
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 818.76 MHz 14,37 dam M1 10,539 MHz 15.26 dBm
TL 1 816.75225 MHz 7.79 dBm Oce Bw 4.475524476 MHz T1 L £14.5045 MHz 8.64 dBm Oce Bw 9.010969011 MHz
T2 1 82122777 MHz 8.07 dam T2 1 823.5155 MHz 9.00 dém
L I 4 - [S JL -

Date: 21.FEB 2020 00:5451

Highest Channel / 5MHz / 64QAM

Date: 21.FEB.2020 00.57:05

Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
12.62 dBm|
820.52100 MHz
= M1 4.505494505 MHz
T f rren_fol2
g PP | A A I
j 1
od : Ll
! L
-tod T
/ \
20 d i \‘|
a0 . — T
R NIV Mol A
50 d
-60 d
CF B21.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 820.521 MHz 12.62 dém
T1 1 819.25225 MHz 6.97 dBm Occ 8w 4.505434505 MHz
T2 1 823.75774 MHz 7.94 dam
L L J g

Date: 21.FEB.2020 00:55:58

TEL : 886-3-327-3456 Page Number 1 A2-2 18 of 45
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samonias. FCC RADIO TEST REPORT Report No. : FG901534-03C

Spectrum -
Ref Level 30.00 GBm  Offsel 10,50 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
[@ 17k Max
MiL1]
20 d8
Oce B
Y o .
10 df - . i i
i 1
0 dem ! ¥
/ |
-10 dBm 2 T
{ \
/ \
20 dBm
|
{
-30 dBm
e A b N R
~40 dBr:
"0 o
-60 dBm
CF B21.5 MHz 1001 pts Span 90.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML l 810.762 MHz 13.03 dem
TL 1 814.8167 MHz 7.32 dém Occ Bw 13.426573427 MHz
T2 1 828.2433 MHz 6.80 dBm
GNRNARRED e
Date: 21.FER.2020 00:58:12

TEL : 886-3-327-3456 Page Number 1 A2-2 19 of 45
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03C

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

vectrum

Spect

Ref Level 23.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Sweep

Ref Level 23,00 dém
SGL Count 100/100

offset 10.80 dB

Mode Sweep

@ 1fm AvgPwr [@1Rm AvgPwr
20 dbimi Fhook - it dheet ;
P<20C
10 dBm ‘q [M\
0 dér { | 0dem f
-10 dBm \\ -10 dBm /" \
20 dem / 3 ‘ -20 dBm ‘ - |
Al |
-30 dBm ‘}J‘W =30 dBm J j oy
40 dem M i ™ 40 dBm fv\\.."f LNIFE
— [ W T \\,W&_
aRsc ol
-60 dam -60 dem
70 d&m -70 dBm v
CF 814.7 MHz 5601 pts Span 6.0 MHz CF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
= Puwsr‘ 22.29 dBm Tx Bandwidth 1.400 M‘Hz | RBW 30-‘51"" kHz I Tx Power 22.51 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz | 100.000 kHz 813.95875 MHz -22.24 dém -44.54 8 -2.24.d8 -3.000 MHz | 737,500 kHz | 100.000 kHz 822.35950 MHz -45.03 dBm 6754 dB -32.03 dB
-737.500 kHz -700.000 kHz 300.000 Hz 813.99946 MHz -45.10 dBm -67.40 dB -25.10 dB 737500 kHz | -700.000 kHz | 300.000 Hz 802 56625 MHz 71.27 dBm 93,78 dB 5127 dB
700.000 kHz | 737500 kHz | 300.000 Hz 515.41018 MHz 7006 dam 0235 de -50.06 dB 700.000 kH= | 737.500 kHz | 300.000 Hz 524.00580 MHz 53.98 dbm 76.49 db 33.98 dB
737,500 kHz 3.000 MHz | 100.000 kHz 815.49695 MHz -44.25 dBm -66.55 dB -31.25 dB 237,500 kHz 3.000 MHz | 100.000 kHz B24.03804 MHz 2757 dBm

i y

Date: 20.FEB. 2020 21:18:12

Il

Date: 20.FEB.2020 21:20:13

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 23.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Sweep

Sp

um

SGL Count 100/100

Ref Level 23,00 dém Offset 10.80 db

Mode Sweep

@ L AvgPwr [@1Rm Avgrwr
20 dBme-Ghesk ; 20 dBiwH-Gheeh ;

P<200 P<20C
10 dBm 10dBm
0 der f(w MMA\\ 0 dBm Jl 1
-10 dBm . -10 dem .
-20 dem 1 [ 20 dem ‘ f |

O T s i
MmN P o | v
f ey 40 d o |
- e || e g Cm—
50 dem 50 dm
60 dem 50 dBm /
70 dem 70 dBm.
CF 81%.7 MHz 5601 pts Span 6.0 MHz ||| CF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power_21.78 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 21.77 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
__Rangelow | Rangeup | REW. | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-3.000 MHz | -737.500kHz [ 100.000kHz | 613.75093 MHz -25.20 dBm -46.58 db -12.20 dB ~3.000 Mz | 737,500 kiz | 10D.000 kiz | B22.55339 Mz ~29.58 dbm 5165 db ~15,.88 db

737500 kHz | -700.000 kMz | 300.000 Hz | 813.97054 MHz 50.82 dBm -72.59 dB -30.82 dB 737500 ke | 700000 kHe | 300,000 Ha | 822 59516 MHs a0 dbm e e s

700000kHz 737500 kHz ] 300.000Hz | 81543268 MHz -51.73 dém -73.51d8 -21.73 0B 700000 kHz | 737.500 kHz | 300.000Hz | B24.02304 MHz -55.44 dBm 77.21d8 -35.44 dB

737 500 kHz 3.000 MHz | 100.000 kHz | 81553445 MHz -25.18 dbm -46.56 db -12.18 db 537500 kHs 3500 Mo | 100.000 Ko | 854 05804 MHo LT

—

i ;

Date: 20.FEB. 2020 21:15:13

i

Date: 20 FEB. 2020 21:21:13

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG90O

1534-03C

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

He

um

Spect

Ref Level 23.00 dBm  Offset 10.80 dB Mode Swaep Ref Level 23.00 dm  Offset 10.80 dB Mode Swesp

SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr @ 1Rm AvgPwr

20 dBit Shoek r 20 Bt Ghock .

P20 P<200

10 dem: ,{“\} 10 dBm ‘M\

0 dér 1 0dem —

-10 dem H‘ -10 dem ,/J

-20 dam I \ [ 20 dem | “ .K \ |

|
-30 dém i t -30 dBm | ; !
ettt LM "

-40 dBm M ot -40 dBm T - o

" Rt 0 W ki HL,J N‘MM .
A M L - Rl st = [
-60 dBm -60 dBm:

-70 dBm -70 dBm W

CF 814.7 MHz 5601 pts

Span 6.0 MHz

CF 823.3 MHz

5601 pts

Span 6.0 MHz

Spectrum Emission Mask
Tx Power 21.56 dBm

Standard: None
Tx Bandwidth 1.400 MHz

RBW 30.000 kHz

Spectrum Emission Mask

Tx Power 21.37 dBm

Standard: None
Tx Bandwidth 1.400 MHz

RBW 30.000 kHz

Date: 20.FEB. 2020 21:18:42

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-3.000MHz | -737.500 kHz | 100.000 kHz 813.96089 MHz -19.24 dém -40.80 d& 6.24 08 3,000 MHz | 737,500 kHz | 100.000 kHz 822.30163 MHz ~44.75 dBm 66,11 dB 3175 dB
-737.500 kHz | -700.000 kHz | 300.000 Hz 813.98768 MHz -41.09 dBm -62.65 dB -21.09 dB 737500 kHz | -700.000 kHz | 300.000 Hz 802 56330 MHz 70,71 dBm 0208 db
700,000 kHz | 737500 kHz | 300.000 Hz | 515.40696 MHz £8.36 dam 59.92 de -48.36 de 700000 kHz | 737.500 kM= | 300000 He 82400375 MHz 55.48 dBm 76.85 db
737,500 kHz 3.000 MHz | 100.000 kHz 81555159 MHz 42,89 dBm -64.44 dB -29.89 dB 237,500 kHz 3.000 MHz | 100.000 kHz 824.04018 MHz ~25.98 dBm S db
; _—
J LK il

Date: 20.FEB.2020 21:20:43

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Sp um

Ref Level 23.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Sweep

Ref Level 23,00 dém
SGL Count 100/100

Offset 10.80 de

Mode Sweep

[@1rm AvgPwr

Date: 20.FEB. 2020 21:15:43

ok : 20 dBimmi-Gheek ¥
P<20C
10 dBm
-
{ oty . [ty
# \ -10 dem ‘J \.
|
I ‘ -20 dbm ‘ |
I - =30 dBm l ﬂl
W%NW \ M“. AT N 40 dem ] | P,
il
m LTI Aoty %WWW
"S0 dém S0 dBm
-60 dem -60 dBm
-70 dBm -70 dBm
CF 814.7 MHz 5601 pts Span 6.0 MHz CF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 20.46 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 20.29 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
Rangelow | Range Up RBW Fraguency | PowerAbs | PowerRel | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz | 100.000 kHz 513.96089 MHz -32.56 dem -53.04 dB -19.56 dB T3.000 MHz | 737,500 kHz | 100.000 Kz §22.56106 MHz 33.53 dbm 5382 0B 2053 dB
737500 kHz | -700.000 kHz | 300.000 Hz 813.98875 MHz -56.68 dBm 77.14 dB -36.68 dB 737,500 kHz | -700.000 kHz | 300,000 Hz 822.50089 MHz 58.03 dBm 78.32 dB 38.03 dB
700.000 kHz 737.500 kHz | 300.000 Hz 81542830 MHz -59.07 dém -79.52 o8 -39.07 d8 700.000 kHz 737.500 kHz | 300,000 Hz 824.02304 MHz -50.38 dBm -79.67 dB -39.38 dB
737.500 kHz 3.000 MHz __100.000 kHz 81545518 MHz -32.46 dém -52.93 dB -19.46 dB 737,500 kHz 3.000 MHz | 100.000 kHz 824,04446 MHz -34.51 dBm 54,81 dB 2151 dB
T
] I ( >

Date: 20 FEB. 2020 21:21:43

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FG901534-03C

LTE Band 26 / 1.4MHz / 64QAM
Lowest Band Edge /1 RB Highest Band Edge /1 RB

vectrum ué:' Spect
Ref Level 23.00 dBm  Offset 10.80 dB Mode Sweep Ref Level 23,00 dBm  Offset 10.80 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1Rm AvgPwr
20 dBiit-Gheck - 20 dBiwit-Fheek 7
P<20 P<20C
10 dBm 10 dBm
0 dBr 0dBm
-10 dBm -10 dem
-20 dBm [ 20 dBm
-30 dBm 30 dem:
40 dBm W K\ﬁ ‘r""\\ 40 dem I\%
et sy -..-JI L e o ooy ieprioe (o e o s
-60 dam -60 dem
70 d&m 70 dBm
CF 814.7 MHz 5601 pts Span 6.0 MHz || CF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx ""“’Bf‘ 20.11 dBm I Tx E‘lﬂﬂﬂw'dth 1.400 M‘HZ ‘ RBW 30-‘""" kHz I Tx Power 20.55 dBm Tx Bandwidth 1.400 MHz RBW 80.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Range Low | Range U | RBW | Frequency | PoweraAbs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz | 100,000 kHz | 813.95339 MHz -26.31 dem -36.42 de -13.31 08 00 ME 37 560 k=T T50.000 iz 55 ae e o 44,03 0B 55 45 b 315308
737500 kHz | -700.000 kHz _ 300.000Hz | B813.99411 MHz -53.42 d8m -73.54 dB -33.42 dB 737500 kH= | -700.000 kb= | 300,000 Hz 852 57258 Mz 0.13 dBm 00,59 db
700.000 kHz | 737.500 kHz | 300.000 Hz | B615.43054 MHz -70.63 dém -90.74 dB -50.63 dB 200000 kHz | 737500 kHz | 300 000 Hz R e e dbm ETS
737.500 kHz 3.000 MHz | 100.000 kHz | B15.55480 MHz -45.20 dBm -65.32 dB -32.20 dB 737500 kHz 3500 M | 300,600 ki o4 D410% MHs S o =
- —
)i L] il

Date: 20.FEB, 2020 21:22:14 Date: 20.FEB.2020 21:23:14

Lowest Band Edge / Full RB Highest Band Edge / Full RB

£ um o=l se um
Ref Level 23.00 dBm  Offset 10.80 d& Mode Sweep Ref Level 23,00 dem  Offset 10.80 de Mode Sweep
SGL Count 100/100 SGL Count 100,100
@ 1Rm AvgPwr [@1Rm AvgPwr
dhook ; 20 dbimitIhook ;
P<20 P<20
10 dBm 10 dBm
o~ s
[ 0.dBm / i
-10 dem 1 " -10 dBm f’ ll
200 | [ 20.6om | |
|
-30 dBm fl % =30 dBm T
40 dem —— _.....Jf LH_W -40 dBm e, —— / | P, o]
T 50 dBm
60 dem 50 dBm ¥
-70 dBm -70 dBm
CF 81%.7 MHz 5601 pts Span 6.0 MHz ||| CF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power_19.0¢ dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 19.17 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
__Rangelow | Rangeup | REW. | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz __100.000 kHz | 613.95768 MHz 35,07 dBm -55.01 db -22.97 db 60 B 557 St0 <= T i00.000 Fia 625 S3561 bz 5593 b S+90 6 227508
737500 kHz | -700.000 kHz | 300.000Hz | 813.99196 MHz 61,43 dBm -80.47 dB -41.43 dB 37500 ke | 700000 kH: | 300000 He | B22 58018 MHx e0-t9 dBm ote db FTEr
700000kHz | 737500 kHz [ 300.000Hz | 81542946 MHZ -60.59 dém -79.62 d8 -40.59 d& 700000 kHz | 737.500 kHz | 300.000Hz | B24.02946 MHz -59.97 dBm 79,14 dB -39.97 dB
EFTETIEH 2.000 Mbz |_100.000 khiz |_B15.43504 MHz =34.91 dBm =53.94 d& -21.3.dB 737,500 kHz 3.000 MHz | 100.000 kHz | 82403804 MHz -35.99 dBm 55,16 d8 22,99 dB
Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03C

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge /1 RB

ectrum ué:' Spect
Ref Level 23.00 dBm  Offset 10.80 dB Mode Sweep Ref Level 23,00 dBm  Offset 10.80 d& Mode Sweep
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx ""“’Bf‘ 22.84 dBm I Tx E‘lﬂﬂﬂw'dth 3.000 M‘HZ ‘ REW 30-‘""" kHz I Tx Power 22.29 dBm Tx Bandwidth 3.000 MHz RBW 80.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
S.000MHz | -1.538MHz | 100.000kHz | 813.96161 MHz 1379dém | -36.63 dB -0.79 08 5,000 MHz ~1.538 MFz | 100.000 KMz 820 95804 MHz 4208 0Bm | 65.27 08 | 29.08.dB
~L538 Mz -1S00MHz | 000004z | B13.99911 MHz 29.00 b -61.94dB |  -19.00d8 -1.538 MHz 1500 MKz | 300000 Hz | 820.0955¢ MHz 66,60 dBm 88.80dB | -46.60 dB
1.500 Mz 1536 MHz | 300000 Hz | 51700268 MHz J072dem | 835508 | -50.72 0B 1500 Mhs T o38 MHe T 300,000 He | 824 00585 MH. Tt an b oo
1.538 MHz 5.000 MHz 100.000 kHz B817.05268 MHz -46.22 dBm -69.06 dB -33.22 dB 1.538 MHz 5.000 MHz 100.000 kHz B24.04554 MHz 21568 dbm 6 db 2.68 dB
—
Il J LK i
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Date: 20.FEB.2020 21:26:18
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power_21.90 dBm Tx Bandwidth _3.000 MHz RBW 30.000 kHz Tx Power 21.74 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
Range Low Range U RBW | Frequency | PowerAbs | PowerRel | aLimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit

-5.000 MHz -1.538 MHz | 100.000kHz | 81395525 MHz -24.55 dBm -46.45 dB -11.55 dB 5.000 MHz ~1.538 MHz | 100.000 kHz | 82094911 MHz -25.17 dBm 46,91 dB ~12.17 dB

-1.528 MHz -1500MHz | 300.000Hz] 813.99911 MHz =662 0B -68.72 db -26.82 dB -1.538 MHz -1.500 MHz | 300,000 Hz | B20.99911 MHz -47.34 dBm 69,08 d8 27.34.dB

1,500 MHz 1539MHz | 300.000Hz | 617.00089 MHz -45.93 dém -67.83 d8 -25.93 dé 1.500 MHz 1.538MHz | 300.000Hz | B24.00089 MHz -47.30 dém 60,04 dB -27.30 de

Loza e 5.000 MHz 1_100.000 kHz J__617.03835 laHz 223,04 b 5.7+ db SECET] 1.538 MHz 5.000 MHz | 100.000 kHz | 824.05268 MHz 2451 dém -46.25 dB 1151 dB
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Il j 1 )
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samonias. FCC RADIO TEST REPORT Report No. : FG901534-03C

LTE Band 26 / 3MHz / 16QAM
Lowest Band Edge /1 RB Highest Band Edge /1 RB

ectrum ué:' Spect
Ref Level 23.00 dBm  Offset 10.80 dB Mode Sweep Ref Level 23,00 dBm  Offset 10.80 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx ""“’Bf‘ 21.23 ddm I Tx E‘lﬂﬂﬂw'dth 3.000 M‘HZ ‘ REW 30-‘""" kHz I Tx Power 21.40 dBm Tx Bandwidth 3.000 MHz RBW 80.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
S.000MHz | -1.538MHz | 100.000kHz | 813.96161 MHz 15.24dém | -36.46 dB 22408 5,000 MHz ~1.538 MRz | 100.000 KMz | 820 95982 MHz 4668 0Bm | GE0S B | 3308 dB
~L538 Mz -1S00MHz | 0000042 | B13.974L1 MH2 98,40 b -59.59B | -18.46d8 -1.538 MHz 1500 MKz | 300000 Hz | 820.09196 MHz -70.87 dBm 0227dB | 5087 dB
1.500 Mz 1538 MHz | 300000 Hz | 61700282 MHz 7255dem | G3.78dB | -52.55 0B 1500 Mhs T o38 MHe T 300000 He | 824 00268 MH. e T oo
1.538 MHz 5.000 MHz 100.000 kHz 818.02054 MHz -46.26 dBm -67.49 dB -33.26 dB 1.538 MHz 5.000 MHz 100.000 kHz B824.04911 MHz Z19.58 dbm & db 6.58 db
—
Il J LK i

Date; 20.FEB, 2020 21:24:45 Date: 20.FEB.2020 21:26:48
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power_20.46 dBm Tx Bandwidth _3.000 MHz RBW 30.000 kHz Tx Power 20.26 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
Range Low Range U RBW | Frequency | PowerAbs | PowerRel | aLimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-5.000 MHz -1.538 MHz | 100.000kHz | 81395525 MHz -26.83 dBm -47.29 dB -13.83 dB 5.000 MHz ~1.538 MHz | 100.000 kHz | B20.93661 MHz -27.93 dBm 46.19 dB ~14.93 dB
=1.538 bz -LSOUMHz | J00.000Hz | 81359792 MHz =47.84 cBm -68.30 db -27.94 di -1.538 MHz -1.500 MHz | 300.000Hz | 82099732 MHz -48.25 dém 6851 d8 -28.25 dB
1,500 MHz 1598 MHz | 300.000Hz |  817.00089 MHz -47.28 dgm -67.74.d8 -27.28 d@ 1.500 MHz 1.538 MHz | 300.000Hz | 824.00089 MHz -48.01 dBém -68.27 dB -28.01 dB
L338 M B e el 007 e =26.15 dBm =46.81de -13.15 dB 1.538 MHz 5.000 MHz | 100.000 kHz | 82403830 MHz -26.17 dBm 46,43 d8 -13.17 dB
i Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03C

LTE Band 26 / 3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB
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Ref Level 23.00 dBm
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Mode Sweep
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None

Tx Puwsr‘ 19.43 dBm I T= Blamiw-dth 3.000 M‘Hz | RBW SU-‘DDU kHz I Tx Power 20.24 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-5.000 MHz 1538 MHz | 100.000 kHz §13.96161 MHz -22.31 dem 4175 de -5.31d8 75,000 MHzZ ~1.538 MRz | 100.000 kHz 820 44016 MHZ 47 55 dBm 577006 34.55 B
-1.538 MHz -1.500 MHz | 300.000 Hz £13.99911 MHz -43.74 dBm -63.18 dB -23.74 dB 1538 MHz 21,500 MHz | 300,000 Hz 820.00196 MHz 72.93 dBm 93,17 dB 5203 dB
1.500 MHz 1538 MHz | 300.000 Hz 817.03482 MHz 72.67 dém -92.10 dB -52.67 dB 1500 MH= 1538 MHz | 300.000 He 824.00446 MHz 42,99 dBm 63.13 B 22,89 dB
1.538 MHz 5,000 MHz | 100.000 kHz 817.19911 MHz -47.18 dBm -66.62 dB -34.18 dB 1.598 MHz 5.000 MHz | 100.000 KHz 824.04375 MHz 20,70 dBm 4 db 770dp
1 J Ve

Date: 21.FEB. 2020 00°43:38

i

Date: 21.FEB.2020 00.44:39
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power_19.27 dBm Tx Bandwidth _3.000 MHz RBW 30.000 kHz Tx Power 19.43 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
Range Low Range U RBW | Frequency | Powerabs | PowerRel | aLimit Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-5.000 MHz -1.538 MHz | 100.000kHz | 81394732 MHz -26.59 dBm -47.85 dB -15.59 dB 5.000 MHz ~1.538 MHz | 100.000 kHz | 82096161 MHz ~25.36 dBm 44,78 dB ~12.36 dB
-1.528 MHz -1500MHz | 300.000Hz] 813.99732 MHz =50.65 dBm -69.92 db -30.65 dB -1.538 MHz -1.500 MHz | 300,000Hz | B20.99732 MHz -50.76 dBm 70,18 d8 -30.76 dB
1.500 MHz 1598 MHz | 300.000Hz |  817.00268 MHz -48.23 dém -67.50 d8 -28.23 d@ 1.500 MHz 1.538 MHz | 300.000Hz | 824.00268 MHz -48.52 dBém 67,94 dB -28.52 dB
Loza e 5,000 MHz 1_100.000 kHz J__817.04375 Iz 225,03 b ~44.92.db -12.55d8 1.538 MHz 5.000 MHz | 100.000 kHz | 824.03830 MHz -26.08 dBm 4551 dB -13.08 dB
Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03C

LTE Band 26 / 5MHz / QPSK
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RBW 50.000 kHz Tx Power 22,38 dBm
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Tx Bandwidth 5.000 MHz
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Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-7.500 MHz -2.538 MHz | 100.000 kHz 81396116 MHz -21.90 dém -44.32 d8 -5.00 dB ~7.500 MHz 2.538 MHz | 100.000 kHz 818.73072 MAz ~48.20 dBm 70,56 dB -35.20 dB
-2.538 MHz -2.500 MHz | 300.000 Hz 813.99866 MHz -44.87 dBm -67.29 dB -24.87 dB 2,538 MHz 5500 MHz | 300,000 Hz 818.07455 MHz 74.24 dBm 06,63 db
2.500 MHz 2538 MHz | 300,000 Hz | 519.01473 MHz 7367 dBm 56.09 de 53.67 de 2’500 MH= 2538 MHz | 300 000 He 82400134 MHz 4567 dBm 86.06 dB
2.538 MHz 7.500 MHz | 100.000 kHz 820.76982 MHz -47.33 dBm -69.75 dB -34.33 dB 2.538 MHz 2500 MHz | 100.000 KHz 824.04688 MHz ~23.09 dBm 7 db

1 J Ve

Date: 20.FEB 2020 21:28:21

i

Date: 20.FEB.2020 21:30:21
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Tx Power_21.91 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz Tx Power 21.83 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
Range Low Range U RBW | Frequency | Powerabs | PowerRel | aLimit Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
=7.500 MHz 2530 MHz [ 100.000kHz | 81356116 MHz -29.61 dBm -51.52 dB -16.51 dB 7.500 Mz ~2.538 Mz | 100.000 FHz | B18.92365 Mz ~32.28 dbm S411d8 ~15.28 dB
=2.538 Mz “2500MHz | J00.000Hz | 81358795 MHz -53.38 cém =75.28 db -33.38 di -2.538 MHz -2.500 MHz | 300.000Hz | B18.96795 MHz -53.91 dém 75.74.d8 -33.91de
2,500 Mz 2538 MHz | 300000Hz | 819.00937 MHz -52.96 dém -74.87 d8 -32.96 d@ 2.500 MHz 2.538 MHz | 300.000Hz | B24.00937 MHz -54.43 dBm 76.26 dB -34.43 dB
2538 MHz 7.500 MHz 1_100.000 kHz 1__619.03894 l4Hz 20.81 b 5272 db 1798 2.538 MHz 7.500 MHz | 100.000 kHz | 824.03884 MHz -31.69 dém 5352 dB -18.60 dB
T
Il j 1 )
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SPORTON LAB.
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Report No. : FG90O
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LTE Band 26 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge /1 RB

He

um

Spect

Ref Level 23.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Sweep

Ref Level 23,00 dém
SGL Count 100/100

Offset 10.80 dB Mode Sweep

@ 1Rm AvgPwr

20 db -
P< 200
10 dBm

0 dBm

-10 dBm

-20 dBm

?-"?L

-30 dBm

Ll P

-40 dBm

MAF

e

-70 dBm

-60 dBm:

-70 dBm

CF 816.5 MHz 5601 pts

8pan 15.0 MHz ] (|| CF 821.5 MHz 5601 pts

Span 15.0 MHz

Spectrum Emission Mask
Tx Power 21.20 dBm

Standard: None
Tx Bandwidth 5.000 MHz

Spectrum Emission Mask
Tx Power 20.90 dBm

Standard: None

RBW 50.000 kHz Tx Bandwidth 5.000 MHz

RBW 50.000 kHz

Date: 20.FEB 2020 21:28:51

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit | Range Low Range U RBW Frequenc: Power Abs Power Rel ALimit
7,500 MRz 2,538 MAz | 100.000kHz | 81393704 MRz 23i1dem | a3id8 | 100108 ||| g0 e I e l 150.000 55 l 18 531 e ‘ 46,10 o ‘ ~5.05 0B l ~35.10 08
-2.538 MHz -2.500 MHz | 300.000 Hz | B13.99866 MHz 44.52 dbm -66.12 db -24.52 db 5538 Mhiz 2500 MHz | 300000 He | 816.07301 Miz 74.38 dBm 05.23 db
2.500 MHz 2538 MHz | 300,000 Hz | 819.01473 Mz 73.66 dBm -54.86 dB -53.56 dB S S0 M S Sa M | J00.000 e | 824 04 M 55 g 57648
2.538 MHz 7500 MHz | 100.000 kHz | 820.78858 MHz -47.71 dBm -68.92 dB -34.71 dB 3538 M ST M | 100.000 Ko | Ro4 05884 M= 245 o Bdh

- —
)i ) e il

Date: 20.FEB.2020 21:30:51
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power_20.94 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz Tx Power 20.86 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
Range Low Range U RBW | Frequency | Powerabs | PowerRel | aLimit Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
=7.500 bz 2530 MHz | 100.000kHz | 61356116 MHz -32.27 dam -53.21 d8 -19.27 48 ~7.500 MHz ~2.538 MHz | _100.000 kHz | B18.96116 MHz 32.17 dém 53.03d8 ~19.17 dB
-2.538 MHz “2500MHz | J00.000Hz | 81359063 MHz -54.93 cm =75.87 db =34.93 di -2.538 MHz -2.500 MHz | 300.000Hz | B18.99866 MHz -55.02 dem 7588 d8 -35.02 de
2,500 Mz 2538 MHz | 300000Hz | 819.00134 MHz -55.25 dém -76.20 d& -35.25 08 2.500 MHz 2.538 MHz | 300.000Hz | B24.00134 MHz -56.16 dém 77.02d8 -36.16 dB
2538 MHz 7,500 MHz 1_100.000 kHz 1__819.07357 laHz 223,40 b 5+.3+db —20.40.d8 2.538 MHz 7.500 MHz | 100.000 kHz | 824.04856 MHz -33.28 dém 54.15 dB 2028 dB
|
)i i t o
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03C

LTE Band 26 / 5MHz / 64QAM
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Tx ""“’Bf‘ 19.41 dBm I Tx E‘lﬂﬂﬂw'dth 5.000 M‘HZ ‘ REW 50-‘""" kHz I Tx Power 20.49 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
Z.S00MHz | -2.538 MHz | 100.000kHz | 813.95044 MHz 27.49.dBm | 468908 | -14.450B 7,500 MHz 2538 MPz | 100.000 KMz | 81471946 MHz 48.150Bm | GB.p4d8 | 351506
-2.538 MHz -2.500 MHz 300.000 Hz B813.99598 MHz -50.17 dBém -69.58 dB -30.17 dB 2,538 MHz 2,500 MHz 300,000 Hz 918,98527 MHz 74,63 dBm 05,17 dB
2.500 MHz 2538 MHz | 300.000 Hz | B819.01473 MHz 73.79 dBm -93.20d8 | -53.79d8 5500 NHz S S3B M. | 300000 He | 824 00134 MH. 7o e a0l
2.538 MHz 7.500 MHz 100.000 kHz B820.92791 MHz -47.67 dBm -67.09 dB -34.67 dB 2,538 MHz 7.500 MHz 100.000 kHz B824.03884 MHz 25.45 dbm 4 db
_—
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£ urm o=l se um
Ref Level 23.00 dBm  Offset 10.80 d& Mode Sweep Ref Level 23,00 dem  Offset 10.80 de Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ tRm AvgPwr [@1Rm Avgrwr
20 dBrH-Ghask ; 20 dBimi-Gheek ;
P<20 P< 200
10 dem 10dem
0 der E \ 0 dBm IA : 4 1
-10 dam " 1 -10 dem H i
-20 dBm FJ ]1 20 dém ‘ ‘ |
-30 dBm -30 dem / \
40 derm 40 dBm
% T I A
— gl ian LR Y YRR " " e Mwﬁw
m = Bm
60 derm -50 dem
70 dem 70 dem
GF 816.5 MHz 5601 pts Span 15.0 MHz |||l CF 821.5 MHz 5601 pts Span 15.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power_19.51 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz Tx Power 19.88 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
Range Low Range U RBW | Frequency | Powerabs | PowerRel | aLimit Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
=7.500 MHz -2.538 MHz | 100.000kHz | 81394508 MHz -32.93 dBm -52.44 dB -19.93 dB ~7.500 MHz ~2.538 MHz | 100.000 kHz | B16.95044 MHz ~33.36 dBm 53.23 dB ~20.36 dB
-2.538 MHz 2500MHz | 300.000Hz] B813.99866 MHz =56.98 dBm -76.49 db -36.98 dB 2.538 MHz -2.500 MHz | 300,000 Hz | B18.99866 MHz -56.27 dBm 76,15 d8 -36.27 dB
2.500 Mz 2538 MHz | 300000Hz | 819.00402 MHz -57.76 dém -77.26 d8 -37.76 d8 2.500 MHz 2.538 MHz | 300.000Hz | B24.00134 MHz -57.77 dBm 77.65dB -37.77 dB
CEELTLEH e e Bl D00804 =53.66 dBm =53.3¢ d& -20.96 B 2.538 MHz 7.500 MHz | 100.000 kHz | 82403884 MHz -34.33 dBm 54,21 d8 21.33 dB
T
Il j ( >
Date: 21.FEB 2020 00:46:10 Date: 21 FEB 2020 00:47:11
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03C

LTE Band 26 / 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge /1 RB
spectrum x| spe
Ref Level 23.00 dBm  Offset 10.80 dB Mode Sweep RefLevel 23,00 dém  Offset 10.80 dB Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1rm AvgPwr [®@1rm AvgPwr
20 dBiit-Gheck : 20 dBiRi-Gheek ; .
P<20C {\ P<200 l\
10 dBm } w 10 dBm J ‘
0 dér j | 0dem J
-10 d&m ! ‘, -10 dBm 1\
-20 dBm “ i 20 dBm +
w /
-30 dBm \ -30 dBm w( -
-40 dBm M -40 dBm i ¥
by M, W - - Mm\nm MM . )
Y ' A
-60 dam -60 dem
70 d&m -70 dBm
CF 819.0 MHz 5601 pts Span 20.0 MHz CF 819.0 MHz 5601 pts Span 20.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Puwsr‘ 22.17 dBm I T= Blﬂnﬂw‘dth 10.000 TIHZ ‘ RBW IUT-DUU kHz I Tx Power 22.04 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
~10.000 MHz -5.038 MHz | 100.000 kHz §13.96071 MHz -33.43 dem -55.60 dB -20.43 0B ﬁg‘go MHz ﬂﬁﬁw 100.000 KHz m—f‘sm MHz ~48.62 dBm 70,65 db ~35.62 0B
-5.006 MHz S.000MHz | 900.000Hz | 613,69437 MHz 57.45 dBm =79.66 dB -37.49 dB 5,038 MHz 5.000 MHz | 300000Hz | 813.97188 MHz 73.87 dBm 9591 d8 53.87 dB
5.000 Mz 5.038 MHz | 300.000 Hz 824.02062 MHz 74.44 dBm -96.61 dB -54.44 dB 5.000 MHz 5038 ME= | 300.000 Hz 824 00563 MHz 5766 dbm 7570 ¢b 3766 db
5.038 MHz 10.000 MHz | 100.000 kHz 826.60807 MHz -48.46 dBm -70.63 dB -35.46 dB 5.038 MHz 10.000 MHz | 100.000 kHz B24.03520 MHz ~31.80 dBm 53.84 db -16.80 dB
) i )
Date: 20.FEB 2020 21:32:23 Date: 20.FEB.2020 21:33.23
Band Edge / Full RB
Spectrum I o
Ref Level 23.00 dem Offset 10.80 dB Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
20 dBhwit-Ghesk PAEE-
pP<200
10 dBm
A M T -
0 dBm f““‘ \
-10 dBm , \
-20 dBm .J )“‘ |
-30 dBm ,‘" 1*
40 dom e ez T PTe—
:
-50 dBm
-60 dBm
-70 dBm
CF 819.0 MHz 5601 pts Span 20.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 21.84dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low ] Range Up | RBW | Frequency | Power Abs | Power Rel | ALimit |
-10.000 MHz -5.038 MHz | 100.000 kHz 813.96071 MHz -35.87 dBm -57.71 dB -22.87 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.09813 MHz -60.15 dBm -81.99 db -40.15 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.00188 MHz -58.79 dBm -80.64 dB -38.79 dB
5.038 MHz 10.000 MHz 100,000 kHz 824.,03929 MHz -34.88 dBm -56.72 db -21.86 dB
7
( J W
Date 20 FER 2020 219494
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03C

LTE Band 26 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

pec m

Spe

Ref Level 23.00 dBm
SGL Count 100/100

Offset 10.80 dB

Mode Sweep

Ref Level 23.00 dBm
SGL Count 100/100

Offset 10.80 dB

Mode Sweep

1Rm AvgPwr

E.lRm AvigPwr

20 dbinmit-Gheek
P< 200
10 dBm

0 dBm

-10 dBm

=20 dBm

-30 dBm

.|WI

b,

-40 dBm

-70 dBm

-60 dBm:

-70 dBm

0
20 dBimit-heek

P<20C
10 dBm ]
0 dr ‘ ‘l
-10 dam j] 3
-20 dem f
-30 dem f
40 dem M‘k
-60 dem

CF 819.0 MHz

5601 pts

Span 20.0 MHz CF 819.0 MHz

5601 pts

Span 20.0 MHz

Spectrum Emission Mask
Tx Power 21.09 dBm
Rangelow | RangeUp |

RBW |

Standard: None
Tx Bandwidth 10.000 MHz
Frequency | PowerAbs |

Spectrum Emission Mask
RBW 100.000 kHz Tx Power 20.93 dBm

PowerRel | ALimit |

-10.000 MHz -5.038 MHz
-5.038 MHz -5.000 MHz
5.000 MHz 5.038 MHz
5.038 MHz 10,000 MHz

100,000 kHz
300.000 Hz
300.000 Hz
100.000 kHz

81396071 MHz -33.20 dém
B813.99437 MHz -57.49 dBm
824.02062 MHz -74.81 dBm
B824,54304 MHz -48.40 dBm

Range Low | Range Up

Standard: None
Tx Bandwidth 10.000 MHz

| RBW | Frequency | Power Abs

RBW 100.000 kHz
Power Rel |

ALimit

-54.38 dB -20.29 de
-78.59 dB -37.49 dB
-85.91 dB -54.81 dB
-69.49 dB -35.40 dB

-10.000 MHz
-5.038 MHz
5.000 MHz
5.038 MHz

-5.038 MHz
-5.000 MHz
5.038 MHz
10.000 MHz

100.000 kHz 812.13506 MHz
300,000 Hz 813.97188 MHz
300.000 Hz 82400188 MHz
100.000 kHz B24.06430 MHz

-48.37 dem
-74.74 dBm
-59.27 dBm
-35.13 dBm

-62,30 dB
-95.67 dB
-80.20 dB
56.06 dB

-35.37 dB
-54.74 dB
-39.27 dB
-22.13 dB

Il

Date: 20.FEB. 2020 21:32:53

Il

Date: 20.FEB.2020 21:33:53

Band Edge / Full RB

Spectrum I

Ref Level 23.00 dém
SGL Count 100/100

Offset 10.80 dB

Mode Sweep

@ 1Rm AvgPwr

20 dBiei—gE
pP<200
10 dBm

0 dBm

1

-20 dBm

| I —

-30 dBm

=

-40 dBm

g

-60 dBm

=70 dBm

CF 819.0 MHz

5601 pts

Span 20.0 MHz

Spectrum Emission Mask
Tx Power 20.68 dBm

Standard: None
Tx Bandwidth 10.000 MHz

RBW 100.000 kHz

Range Low ] Range Up | RBW | Frequency | Power Abs | Power Rel | ALimit |
-10.000 MHz -5.038 MHz 100.000 kHz 813.92141 MHz -38.13 dBm -58.81 dB -25.13 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.98688 MHz -62.31 dBm -82.99 dB -42.31 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.00188 MHz -62.24 dBm -82.92 dB -42.24 dB
5.038 MHz 10.000 MHz 100,000 kHz 824.07144 MHz -38.03 dBm -58.71 db -25.03 dB
7
( J W
Date 20 FER 2020 219483
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03C

LTE Band 26 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

pec m

Spe

Ref Level 23.00 dém Offset 10.80 dB Mode Sweep Ref Level 23.00 dém  Offset 10.80 d& Mode Sweep
SGL Count 100/100 SGL Count 100100
@ 1rm AvgPwr [@1Rm AvgPwr
20 deimit-Gheek : 20 dBhwi-Gheek :

P<20( I{.‘\ P< 201 \'\l
10 dém ul 10 dBm f T
0 dbr ‘l ‘I 0dBm j |

|
-10 dBm Jl l' -10 dBm 11
-20 dBm j -20 dBm. ‘II
-20 dam \ =30 dBm )j 1
40 dBm & -40 deém ‘,J‘
Py e " - miariof i T

-60 dam -60 dem
-70 dBm 70 dBm
CF 819.0 MHz 5601 pts 8pan 20.0 MHz ] (|| CF 819.0 MHz 5601 pts Span 20.0 MHz

Standard: None
Tx Bandwidth 10.000 MHz

Spectrum Emission Mask
Tx Power 19.59 dBm

Spectrum Emission Mask

RBW 100.000 kHz Tx Power 19.97 dBm

Standard: None

Tx Bandwidth 10.000 MHz RBW 100.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit | Re L | R U, | REBW | F | P Abs | B Rel | Alimit
~10.000 MHz -5.038 MHz | 100.000 kHz §13.92141 MHz -38.25 dem 57.64 dB -25.25 0B ﬁg‘ago".m2 %Hz 100.000 KHz 31%‘5%\;4»42 D::.rﬁ ;Bm nf;;rqg a6 ,3'5":3 0
-5.006 MHz S.000MHz | 900.000Hz | 613.89813 MHz 63.06 dBm -62.66 B -43.06 dB 5,038 MHz 5.000 MHz | 300000Hz | 813.95812 MHz 74,76 dBm 94,74 dB 54.76 dB
5.000 Mz 5.038 MHz | 300.000 Hz 824.02062 MHz -74.55 dém -94.14 dB -54.55 dB 5.000 MHz 5038 ME= | 300.000 Hz 824.00166 MHz 62.06 dBm 8203 b 4206 db
5.038 MHz 10,000 MHz 100.000 kHz B824,40728 MHz -48.42 dBm -68.02 dB -35.42 dB 5.038 MHz 10.000 MHz. 100.000 kHz B24.04286 MH2 _35.96 dBm 55.03 db 22.96 dB
) i )
Date: 21.FEB 2020 00:47:41 Date: 21.FEB.2020 00.48:11
Band Edge / Full RB
Spectrum I o
Ref Level 23.00 dem Offset 10.80 dB Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
20 dBhri-ghesic PASE-
P<200y
10 dBm
DdEm {V AR ry ¥ o A e P VR e |, Aped, _}
-10 dBm j II\
-20 dBm H \ |
-30 dBm .'h
-40 dBm
WWM [Pt Apatadnae e
-60 dBm
=70 dBm
CF 819.0 MHz 5601 pts Span 20.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 19.63 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low ] Range Up | RBW | Frequency | Power Abs | Power Rel | ALimit |
-10.000 MHz -5.038 MHz 100.000 kHz 813.92499 MHz -40.59 dBm -60.22 dB -27.59 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.09813 MHz -64.20 dBm -83.84 dB -44.20 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.00188 MHz -63.44 dBm -83.07 dB -43.44 dB
5.038 MHz 10.000 MHz 100,000 kHz 824.07144 MHz -39.58 dBm -59,22 db -26,568 dB
7
( J W
Date 21 FER 2020 00 4844
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03C

LTE Band 26 / 15MHz QPSK

Lowest Band Edge /1 RB

Lowest Band Edge / Full RB

bectrum || spect

Ref Level 23.00 dBm  Offset 10.80 d& Mode Sweep Ref Level 23.00 dém  Offset 10.80 dB Mode Sweep
SGL Count 1007100 SGL Count 1004100
@ 1Rm AvgPwr @1Rm AvgPwr
20 dBiit-Gheck . - 20 dBiwit-Fheek ;

P<20C ;I P<20C
10 dém 10 dBm
0 der [ \ 0dBm { o, ‘
-10 dBm j L‘H -10 dBm J l
20 dBm 20 dBm I L

I
-30 dem -30 dem ! T
[ 1] ‘ | | /
-40 dBm 5 40 dem -
‘L'L‘J ”'1 J‘L PPN
FVR sV Lk . . e cspuaie M
-60 dam -60 dem
70 d&m -70 dBm
CF 821.5 MHz 5601 pts Span 30.0 MHz CF 821.5 MHz 5601 pts Span 30.0 MHz
pectrum Emission Mask Standard: None [Spectrum Emission Mask standard: None
Tx Puwsr‘ 22.29 dBm I = Blanﬂwwdth 15.000 TIHZ | RBW IUT-DUD kHz I Tx Power 22.10 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-15.000 MHz -7.538 MHz | 100.000 kHz 811.81696 MHz -34.26 dém -56.56 d& -21.26 d8 15,000 MHz =7.538 MHz | 100.000 kHz 513.05082 MHz 38,16 dBm 60,26 dB -25.16 dB

-7.538 MHz -7.500 MHz | 300.000 Hz 81399732 MHz -59.17 dBm -81.46 dB -39.17 dB 7,538 MHz 7.500 MHz | 300,000 Hz 813.08125 MHz 62,44 dBm 8454 dB 42 44 dp

7.500 MHz 7.538 MHz | 300.000 Hz §29.03482 MHz -73.44 dém 55.73 de 53.44de 7.500 MHz 2538 MH= | 300.000 Hz £23.01336 MHz 51,58 dbm “84.07 dB 41.98 dB

7.538 MHz 15.000 MHz | 100.000 kHz 833.81339 MHz -46.58 dBm -68.88 dB -33.58 dB8 7.538 MHz 15.000 MHz | 100.000 kHz 829.04018 MHz 3749 dBm S db 24.49 dB

i v

Date: 20.FEB. 2020 21:35:24

Il

Date: 21.FEB.2020 00:42:37

LTE Band 26 /

15MHz 16QAM

Lowest Band Edge /1 RB

Lowest Band Edge / Full RB

Ref Level 23.00 dBm
SGL Count 100/100
@ 1Rm AvgPwr

Offset 10.80 dB Mode Sweep

Sp

um

SGL Count 100/100
®1Rm AvgPwr

Ref Level 23,00 dém Offset 10.80 db

Mode Sweep

i ;

Date: 21.FEB. 2020 00-41:07

20 dBeHFheee g 20 dBiiGheet i
P< 200 n P<20C
10 dBm 10 dBm
0 dBr H 0dBm -
-10 dBm 'I ll -10 dem Ir ]l
-20 dem ’f ) 20 dem J k
-30 dBm H -30 dem |
-40 dam l -40 dBm
_.mjw %LW M,LL s Pt s
- hans, " " Iy -
-60 dem -60 dBm
-70 dBm -70 dBm
CF 821.5 MHz 5601 pts Span 30.0 MHz CF 821.5 MHz 5601 pts Span 30.0 MHz
pectrum Emission Mask standard: None [Spectrum Emission Mask Standard: None
Tx Power 21.19 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz Tx Power 20.59 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  aLimit Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-15.000 MHz ~7.538 MHz __100.000 kHz §13.95982 MHz -37.81 dem -59.01 de -24.61 0B 15,000 MHZ 7.598 MHz | 100.000 KNz B13.85004 Wiz ~40.78 dbm 5137 0B 2776 dB
-7.538 MHz -7.500 MHz 300.000 Hz 813.99732 MHz -59.59 dBm -80.78 d8 -39.59 dg -7.538 MHz -7.500 MHz 300,000 Hz 813.99732 MHz -65.42 dBm -86.00 dB -45.42 dB
7.500 MHz 7.538 MHz | 300.000 Hz 829.01875 MHz -74.89 dém -54.89 dé 7.500 MHz 7.538 MHz | 300,000 Hz 829.00268 MHz -64.91 dBm -85.50 dB -44.91 dB
7.538 MHz 15.000 MHz | 100.000 kHz 833.16518 MHz -48.47 dBm -35.47 dB 7.538 MHz 15.000 MHz | 100.000 kHz 829,05089 MHz -41.04 dBm 61,63 d -28.04 dB

i

Date: 21 FEB. 2020 00:43.07
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03C

LTE Band 26 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Lowest Band Edge / Full RB

Spectrum

(Speeom )

Ref Level 23.00 dBm
SGL Count 100/100
@ IR AvgPwr

Offset 10.80 dB Mode Sweep

Ref Level 23.00 dBm
SGL Count 100/100
@ 1Rm AvgPwr

Offset 10.80 dB

Mode Sweep

20 deimit-Gheek : 20 dBhwi-Gheek 7

P<20C F P<20C
10 dBm M 10 dBm
0 der 0 dBm ad = 1waqI
-10 dém lj \ -10 dBm rf “
20 dBm f \ -20 dBm. [ ‘
-30 dBm \‘ -30 dBm: "‘ .\
-40 dBm L‘JL‘\ | 1 -40 dBm }

Povava
| L] R —
“
-60 dam -60 dem
-70 dBm -70 dBm
CF 821.5 MHz 5601 pts 8pan 30.0 MHz | (| CF 821.5 MHz 5601 pts Span 30.0 MHz
pectrum Emission Mask Standard: None [Spectrum Emission Mask standard: None
Tx Puwsr‘ 19.46 dBm I T= Blanﬂwwdth 15.000 r‘WHz | RBW IUT-DUU kHz I Tx Power 19.62 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz
Range Low Range Up RBW Frequency Power Abs Power Rel ALimit Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-15.000 MHz -7.538 MHz | 100.000 kHz 811.70082 MHz -39.03 dém -58.50 d& -26.03 d8 15,000 MHz =7.538 MHz | 100.000 kHz 813.92768 MHz 42,04 dBm 61,66 dB -20.04 dB

-7.538 MHz -7.500 MHz | 300.000 Hz 813.99732 MHz -61.93 dém -81.39 dB -41.93 dB 7538 MHz 7500 MHz | 300,000 Hz 213.90196 MHz 66.76 dBm 85,38 dB 46,76 dB

7.500 MHz 7.538 MHz | 300.000 Hz 829.01675 MHz -74.75 d8m -54.75 dB 7.500 MHz 7.538 MHz | 300,000 Hz 829.00268 MHz -66.91 dBm -86.53 db -46.91 dB

7.538 MHz 15.000 MHz | 100.000 kHz §32.64018 MHz -39.04 d2m -26.04 dB 7.538 MHz 15.000 MHz | 100.000 kHz 829.07232 MHz -42.55 dBm 62,17 dB -25.55 dB

i v

Date: 21.FEB. 2020 00°4%:12

Il

Date: 21.FEB.2020 00:50:12
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03C

Conducted Spurious Emission

LTE Band 26 / 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Dater 20 FEB 2020 21-12:33

pectrum u%;" pe 1 ué]
Ref Level 0.00 dBm  Offset 10,80 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 10,30 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit 1lwnrk PAES Limit
e _$PURIOUS LINE_ABS PABS e INE_ABS
-10 A -10 défRE—
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
-30 dBm -30 dBm
-40 der -40 dBm
e i e i e
PP W e SN ———rl e P g el g N ey
50 dBrm - b 50 dBm -
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 0.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 802.81347 MHz -58.85 dBm -45.85 dB 30.000 MHz 806.500 MHz 100.000 kHz 741.11257 MHz -59.13 dBm -46.13 dB
536,500 MHz 1.000 GHz 100.000 kHz 973.94780 MHz -57.92 dBm -44.92 dB 936,500 MHz 1.000 GHz 100.000 kHz 995.99825 MHz -57.90 dBm -44.90 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62853 GHz -47.57 dBm -34.57 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.07276 GHz -47.74 dBm -34.74 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.04976 GHz -43.19 dBm -30.19 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.80377 GHz -43.21 dBm -30.21 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.55461 GHz -43.18 dBm -30.18 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.54311 GHz -43.08 dBm -30.08 dB
\ ) J v ( I J wa

Date: 20 FEB 2020 21:13:15

Middle Channel / QPSK

Middle Channel / 16QAM

n = sp ] a2
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit Cf‘hnrk Paks Limit (thrnk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 ddnE—$PURIOUS LINE ABS PABS
. I . R
SPURIOUS._LINE_ABS_ B S_LINE_ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
PSP R | . R ———
" P Ol s f—wmw Tt
-50 derr -50 dBm
70 dB 70 dBm
-80 dB -80 dBm
-90 dB -390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 765.94815 MHz -58.99 dBm -45.99 dB 30.000 MHz 806.500 MHz 100.000 kHz 736.06784 MHz -59.13 dBm -46,13 dB
836,500 MHz 1.000 GHz 100.000 kHz 987.01474 MHz =-57.76 dBm -44,76 dB 836,500 MHz 1,000 GHz 100.000 kHz 980.97128 MHz -57.82 dBm -44,82 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.63759 GHz -47.42 dBm -34.42 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.92777 GHz -47.81 dBm -34.681 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89876 GHz -43.12 dBm -30.12 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92326 GHz -43,23 dBm -30.23 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.58061 GHz -43,19 dBm -30.12 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.55461 GHz -43.19 dBm -30.19 d&

)

Dater 20 FEB 2020 21-14:46

I

Date: 20 FEB 2020 21:15:29

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A2-2 34 of 45



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03C

LTE Band 26 / 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 20 FEB 2020 21-17:00

Date: 20 FEB 2020 21:17:42

Spectrum ué]
Ref Level 0.00 dBm  Offset 10,80 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 10,30 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit 1lwnrk PAES Limit (thrnk
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS
-10 A -10 e
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 725.59033 MHz -58.95 dBm -45.95 dB 30.000 MHz 806.500 MHz 100.000 kHz 786.45540 MHz -59.12 dBm -46.12 dB
536,500 MHz 1.000 GHz 100.000 kHz 945.20055 MHz -57.73 dBm -44.73 dB 936,500 MHz 1.000 GHz 100.000 kHz 996.81404 MHz -57.89 dBm -44.89 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64609 GHz -47.68 dBm -34.68 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97626 GHz -47.79 dBm -34.79 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.79228 GHz -43.03 dBm -30.03 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.78478 GHz -43.21 dBm -30.21 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.55111 GHz -43.10 dBm -30.10 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.55711 GHz -43,19 dBm -30,19 dB
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Spectrum
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 720.93366 MHz -58.84 dBm -45.84 dB 30.000 MHz 806.500 MHz 100.000 kHz 736.06784 MHz -59.11 dBm -46,11 dB
836,500 MHz 1.000 GHz 100.000 kHz 965.94431 MHz -57.98 dBm -44,98 dB 836,500 MHz 1,000 GHz 100.000 kHz 9B5.87138 MHz -57.99 dBm -44,99 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.897176 GHz -47.64 dBm -34.64 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.86278 GHz -47.73 dBm -34.73 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.80477 GHz -43.07 dBm -30.07 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.77928 GHz -43,19 dBm -30.19 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.54761 GHz -43.16 dBm -30.16 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.54911 GHz -43.12 dBm -30.12 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03C

LTE Band 26 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum u%;" pec! 1 ué]
Ref Level 0.00 dBm  Offset 10,80 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 10,30 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 732.57534 MHz -59.07 dBm -46.07 dB 30.000 MHz 806.500 MHz 100.000 kHz 751.20202 MHz -59.09 dBm -46.09 dB
536,500 MHz 1.000 GHz 100.000 kHz 994.52822 MHz -57.86 dBm -44.86 dB 936,500 MHz 1.000 GHz 100.000 kHz 945.59056 MHz -57.87 dBm -44.87 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.63553 GHz -46.91 dBm -33.91 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99825 GHz -47.85 dBm -34.85 dB
3.000 GHz 7.000 GHz 1.000 MHz £6.90076 GHz -43.27 dBm -30.27 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.79428 GHz -42.96 dBm -20.96 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.55811 GHz -43.23 dBm -30.23 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.55011 GHz -43.26 dBm -30.26 dB
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Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum u%;" Spec 1 ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 787.29123 MHz -58.97 dBm -45.97 dB 30.000 MHz 806.500 MHz 100.000 kHz 742.66479 MHz -58.98 dBm -45,98 dB
836,500 MHz 1.000 GHz 100.000 kHz 990.28147 MHz -57.82 dBm -44,82 dB 836,500 MHz 1,000 GHz 100.000 kHz 973.78447 MHz -58.04 dBm -45,04 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64259 GHz -47.46 dBm -34.46 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99975 GHz -47.81 dBm -34.681 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.79428 GHz -42.98 dBm -29.98 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.77578 GHz -43,26 dBm -30.26 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.56211 GHz -43.24 dBm -30.24 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.55711 GHz -43,24 dém -30.24 d&
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FCC RADIO TEST REPORT

Report No. : FG901534-03C

LTE Band 26 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Dater 21 FEB 2020 01-55:29
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pectrum u%;" pec! 1 ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 10,30 dB Mode Auto Swesp
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 806.500 MHz 100.000 kHz 760.69428 MHz -59.12 dBm -46.12 dB 30,000 MHz 806.500 MHz 100.000 kHz 803.20152 MHz -58.97 dBm -45.97 dB
836,500 MHz 1.000 GHz 100.000 kHz 992.24151 MHz -57.79 dBm -44.79 dB 836,500 MHz 1,000 GHz 100.000 kHz 995.83402 MHz -57,37 dBm -44,37 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62909 GHz -47.08 dBm -34.08 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.05776 GHz -47.92 dBm -34.92 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91976 GHz -43.19 dBm -30.19 dB 3.000 GHz 7,000 GHz 1.000 MHz 5.01476 GHz -43.17 dBm -30.17 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.54361 GHz -43.15 dBm -30.15 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.54461 GHz -43,19 dBm -30,19 dB
( It J ( ) e

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum u%;" Spec 1 ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 806.500 MHz 100.000 kHz 727.14255 MHz -58.94 dBm -45.94 dB 30.000 MHz 806.500 MHz 100.000 kHz 735.67979 MHz -58.85 dBm -45,85 dB
836,500 MHz 1.000 GHz 100.000 kHz 9938.61164 MHz =57.90 dBm -44,90 dB 836,500 MHz 1,000 GHz 100.000 kHz 976.72453 MHz -57.84 dBm -44,84 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.63409 GHz -46.55 dBm -33.55 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99475 GHz -47.88 dBm -34.68 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.79278 GHz -43.19 dBm -30.19 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.79978 GHz -43,19 dBm -30.19 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.58011 GHz -43.04 dBm -30.04 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.54411 GHz -43.21 dBm -30.21 dB
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SPORTON LAB.
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Report No. : FG901534-03C

LTE Band 26 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum ué]
Ref Level 0.00 dBm  Offset 10,80 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 10,30 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 765.17204 MHz -59.13 dBm -46.13 dB 30.000 MHz 806.500 MHz 100.000 kHz 235.86369 MHz -58.80 dBm -45.60 dB
536,500 MHz 1.000 GHz 100.000 kHz 987.66808 MHz -58.07 dBm -45.07 dB 936,500 MHz 1.000 GHz 100.000 kHz 994.59156 MHz -57.90 dBm -44.90 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.63909 GHz -47.25 dBm -34.25 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99625 GHz -47.77 dBm -34.77 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91376 GHz -43.24 dBm -30.24 dB 3.000 GHz 7.000 GHz 1.000 MHz £.01076 GHz -43.22 dBm -30.22 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.55511 GHz -43.22 dBm -30.22 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.55011 GHz -43.21 dBm -30.21 dB
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Spectrum ué]
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz B803.58958 MHz -58.88 dBm -45.88 dB 30.000 MHz 806.500 MHz 100.000 kHz 762.45565 MHz -59.21 dBm -46.21 dB
836,500 MHz 1.000 GHz 100.000 kHz 990.11813 MHz =-57.92 dBm -44,92 dB 836,500 MHz 1,000 GHz 100.000 kHz 984.89136 MHz -58.08 dBm -45,08 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62959 GHz -46.94 dBm -33.94 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.62959 GHz -47.67 dBm -34.67 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.79328 GHz -43.11 dBm -30.11 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.79478 GHz -42,98 dBm -29.98 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.54711 GHz -43.08 dBm -30.08 db 7.000 GHz 9,000 GHz 1.000 MHz 7.55061 GHz -43.20 dBm -30.20 d&
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FCC RADIO TEST REPORT

Report No. : FG901534-03C

LTE Band 26 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

E n . pects L
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 795.70902 MHz -58.95 dBm -45.95 dB 30.000 MHz 806.500 MHz 100.000 kHz 720.15755 MHz -59.11 dBm -46.11 dB
536,500 MHz 1.000 GHz 100.000 kHz 983.58467 MHz -57.85 dBm -44.85 dB 936,500 MHz 1.000 GHz 100.000 kHz 998.77408 MHz -58.03 dBm -45,03 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.63009 GHz -46.94 dBm -33.94 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63009 GHz -47.66 dBm -34.66 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93226 GHz -43.20 dBm -30.20 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.03726 GHz -43.03 dBm -30.03 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.55211 GHz -43.17 dBm -30.17 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.55661 GHz -43.16 dBm -30.16 dB
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SPORTON LAB.
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Report No. : FG901534-03C

LTE Band 26 / 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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Spectrum . p 1 L
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 806.500 MHz 100.000 kHz 769.44065 MHz -59.05 dBm -46.05 dB 30.000 MHz 806.500 MHz 100.000 kHz 764.00787 MHz -59.00 dBm -46.00 dB
536,500 MHz 1.000 GHz 100.000 kHz 992.73152 MHz -57.99 dBm -44.90 dB 936,500 MHz 1.000 GHz 100.000 kHz 997.14161 MHz -57.49 dBm -44.49 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.98825 GHz -47.99 dBm -34.99 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.09975 GHz -47.75 dBm -34.75 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93826 GHz -43.12 dBm -30.12 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.79128 GHz -42.89 dBm -20.89 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.54311 GHz -43.04 dBm -30.04 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.53712 GHz -43.16 dBm -30.16 dB
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30.000 MHz 806.500 MHz 100.000 kHz 768.66454 MHz -59.12 dBm -46.12 dB
836,500 MHz 1.000 GHz 100.000 kHz 993.38487 MHz -57.84 dBm -44,84 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99675 GHz -47.63 dBm -34.63 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.79128 GHz -43.27 dBm -30.27 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.54611 GHz -43.,13 dBm -30.12 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03C

LTE Band 26 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Dater 21 FEB 2020 00-51:18

Date: 21 FEB 2020 00-52:25

Spectrum . p 1 L
Ref Level 0.00 dBm  Offset 10,80 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 10,30 di Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 806.500 MHz 100.000 kHz 724.42616 MHz -59.06 dBm -46.06 dB 30.000 MHz 806.500 MHz 100.000 kHz 797.76874 MHz -59.16 dBm -46.16 dB
536,500 MHz 1.000 GHz 100.000 kHz 954.67408 MHz -57.82 dBm -44.82 dB 936,500 MHz 1.000 GHz 100.000 kHz 992.56818 MHz -57.99 dBm -44.99 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99725 GHz -47.57 dBm -34.57 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.09575 GHz -47.70 dm -34.70 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.79878 GHz -43.16 dBm -30.16 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.78978 GHz -42.68 dBm -20.68 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.55011 GHz -42.96 dBm -29.96 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.53962 GHz -43.17 dBm -30.17 dB
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Spect

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB

Mode Auto Swesp

@1 AvgPwr

Limit Ihnrk Paks
Ine SPURIOUS LINE ABS PABS
-10 difE—
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
e [P RO
PO (A i)
-50 derr
-70 dB
-80 dB
a0 de
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 806.500 MHz 100.000 kHz 237.02786 MHz -58.90 dBm -45,90 dB
836,500 MHz 1.000 GHz 100.000 kHz 962.51424 MHz -58,08 dBm -45,08 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89575 GHz -47.41 dBm -34.41 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.80977 GHz -43.06 dBm -30.06 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.54411 GHz -43,14 dBm -30.14 dBb
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03C

LTE Band 26 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Dater 21 FEB 2020 00-54:39
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Ref Level 0.00 dBm  Offset 10,80 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 10,30 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit Tmrk PAES Limit
e _$PURIOUS LINE_ABS PABS e INE_ABS
-10 A -10 e
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
-30 -30 dBm
-40 dBm
AN el ) O e, RPN
P - e it o tnath Al
- 50 dBm =
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 0.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 806.500 MHz 100.000 kHz 745.26174 MHz -59.03 dBm -46.03 dB 30.000 MHz 806.500 MHz 100.000 kHz 761.29148 MHz -59.04 dBm -46.04 dB
536,500 MHz 1.000 GHz 100.000 kHz 954.18407 MHz -58.00 dBm -45.00 dB 936,500 MHz 1.000 GHz 100.000 kHz 982.93132 MHz -57.85 dBm -44.85 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99525 GHz -47.80 dBm -34.80 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97626 GHz -47.72 dBm -34.72 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.77078 GHz -43.00 dBm -30.00 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.78078 GHz -43.03 dBm -30.03 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.54511 GHz -43.15 dBm -30.15 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.54811 GHz -43.08 dBm -30.08 dB
L N J ( )l ] ) wa

Highest Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Swesp

Dater 21 FEB 2020 00-56:53

@1 Avgpwr
Limit Ihnrk Paks
Ine SPURIOUS LINE ABS PABS
-10 difE—
SPURIOUS_LTNE_ABS_
20 dBm
30
o il Matiiateiag L
. o
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 806.500 MHz 100.000 kHz 800.48513 MHz -58.78 dBm -45.76 dB
836,500 MHz 1.000 GHz 100.000 kHz 996.97827 MHz -58.,02 dBm -45,02 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.86026 GHz -47.76 dBm -34.76 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94226 GHz -43.18 dBm -30.18 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.558611 GHz -43.16 dBm -30.16 dB
{ 1 J o

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03C

LTE Band 26 / 10MHz

LTE Band 26 / 15MHz

Middle Channel / 64QAM

Lowest Channel / 64QAM

- o[ =
im = 1 =
Ref Level 0.00 dBm  Offset 10,80 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 10,30 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit Tmrk Paks Limit 'thrrk
10 4R INE_ABS PABS 10 diRE_BPURIOUS LINE_ABS
ABS _LINE_ABS_
-30 dBm
-40 dBm
[PUPEPR [ e s
— "~ et e AR .
-50 dBm -
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 0.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 804.36569 MHz -59.08 dBm -46.08 dB 30.000 MHz 806.500 MHz 100.000 kHz 744.60507 MHz -59.06 dBm -46.06 dB
536,500 MHz 1.000 GHz 100.000 kHz 983.91134 MHz -57.92 dBm -44.92 dB 936,500 MHz 1.000 GHz 100.000 kHz 974.50115 MHz -57.84 dBm -44.84 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.00575 GHz -47.64 dBm -34.64 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.04876 GHz -47.71 dBm -34.71 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92576 GHz -43.26 dBm -30.26 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95176 GHz -43.15 dBm -30.15 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.54711 GHz -42.99 dBm -29.99 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.56511 GHz -43,13 dBm -30.13 dB
hid bl
L L J e L L J v

Dater 21 FEB 2020 00-58:00

Date: 21 FEB 2020 00-58:07

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. : FG901534-03C

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0071
40 Normal Voltage 0.0011
30 Normal Voltage 0.0061
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0056
0 Normal Voltage 0.0010
-10 Normal Voltage 0.0057 PASS
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0059
20 Maximum Voltage 0.0089
20 Normal Voltage 0.0000
20 Battery End Point 0.0061
Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.25 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A2-2 44 of 45

FAX . 886-3-328-4978
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Report No. : FG901534-03C

Test Conditions LTE Band 26 (QPSK) / Low Channel Limit
BW 15MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0028
40 Normal Voltage 0.0018
30 Normal Voltage 0.0047
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0022
0 Normal Voltage 0.0041

-10 Normal Voltage 0.0052 PASS
-20 Normal Voltage 0.0029
-30 Normal Voltage 0.0000
20 Maximum Voltage 0.0021
20 Normal Voltage 0.0000
20 Battery End Point 0.0056

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.25 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

ee FCC RADIO TEST REPORT

Report No. : FG901534-03C

Appendix B. Test Results of ERP and Radiated Test

ERP

<Main Antenna>

LTE Band 26 / 15MHz (Channel 26765) (GT - LC = -6.31 dB)

RB Conducted ERP
Channel Mode -
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 24.22 0.2642 17.85 0.0610
Middle QPSK - - - - - -
Highest - - - - - -
Lowest 1 0 23.12 0.2051 16.90 0.0490
Middle 16QAM - - - - - -
Highest - - - - - -
Lowest 1 0 21.94 0.1563 15.65 0.0367
Middle 64QAM - - - - - -
Highest - - - - - -
Limit ERP < 100W Result PASS
LTE Band 26 / 10MHz (Channel 26740) (GT - LC =-6.31 dB)
RB Conducted ERP
Channel Mode -
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest - - - - - -
Middle QPSK 1 0 24.10 0.2570 15.64 0.0366
Highest - - - - - -
Lowest - - - - - -
Middle 16QAM 1 0 23.04 0.2014 14.58 0.0287
Highest - - - - - -
Lowest - - - - - -
Middle 64QAM 1 0 21.98 0.1578 13.52 0.0225
Highest - - - - - -
Limit ERP < 100W Result PASS
LTE Band 26 / 5MHz (GT - LC = -6.31 dB)
RB Conducted ERP
Channel Mode -
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 12 24.02 0.2523 15.56 0.0360
Middle QPSK 1 12 24.21 0.2636 15.75 0.0376
Highest 1 12 24.25 0.2661 15.79 0.0379
Lowest 1 0 22.93 0.1963 14.47 0.0280
Middle 16QAM 1 0 23 0.1995 14.54 0.0284
Highest 1 0 23.14 0.2061 14.68 0.0294
Lowest 1 12 21.80 0.1514 13.34 0.0216
Middle 64QAM 1 12 21.94 0.1563 13.48 0.0223
Highest 1 12 21.85 0.1531 13.39 0.0218
Limit ERP < 100W Result PASS

Bl-11of2




LTE Band 26 / 3MHz (GT - LC =-6.31 dB)

Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 24.17 0.2612 15.71 0.0372
Middle QPSK 1 0 24.13 0.2588 15.67 0.0369
Highest 1 0 24.31 0.2698 15.85 0.0385
Lowest 1 8 22.90 0.1950 14.44 0.0278
Middle 16QAM 1 8 23.02 0.2004 14.56 0.0286
Highest 1 8 23.15 0.2065 14.69 0.0294
Lowest 1 8 21.85 0.1531 13.39 0.0218
Middle 64QAM 1 8 22.08 0.1614 13.62 0.0230
Highest 1 8 21.9 0.1549 13.44 0.0221

Limit ERP < 100W Result PASS

LTE Band 26 / 1.4MHz (GT - LC =-6.31 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 3 1 24.10 0.2570 15.64 0.0366
Middle QPSK 3 1 24.2 0.2630 15.74 0.0375
Highest 3 1 24.18 0.2618 15.72 0.0373
Lowest 1 3 22.86 0.1932 14.40 0.0275
Middle 16QAM 1 3 23.04 0.2014 14.58 0.0287
Highest 1 3 23.07 0.2028 14.61 0.0289
Lowest 3 1 21.79 0.1510 13.33 0.0215
Middle 64QAM 3 1 21.88 0.1542 13.42 0.0220
Highest 3 1 21.79 0.1510 13.33 0.0215

Limit ERP < 100W Result PASS

Bl-120f2
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Report No. : FG901534-03C

<Sub Antenna>

LTE Band 26 / 15MHz (Channel 26765) (GT - LC = -4.31 dB)
Channel Mode RB Conducted ERP
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.80 0.2399 17.34 0.0542
Middle QPSK - - - - - -
Highest - - - - - -
Lowest 1 0 22.65 0.2399 16.19 0.0416
Middle 16QAM - - - - - -
Highest - - - - - -
Lowest 1 74 21.57 0.2399 15.11 0.0324
Middle 64QAM - - - - - -
Highest - - - - - -
Limit ERP < 100W Result PASS
LTE Band 26 / 10MHz (Channel 26740) (GT - LC =-4.31 dB)
Channel Mode RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.58 0.2280 17.12 0.0515
Middle QPSK 1 0 - - - -
Highest 1 0 - - - -
Lowest 1 25 22.43 0.2280 15.97 0.0395
Middle 16QAM 1 25 - - - -
Highest 1 25 - - - -
Lowest 1 49 21.34 0.2280 14.88 0.0308
Middle 64QAM 1 49 - - - -
Highest 1 49 - - - -
Limit ERP < 100W Result PASS
LTE Band 26 / 5MHz (GT - LC =-4.31 dB)
Channel Mode RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.85 0.2427 17.39 0.0548
Middle QPSK 1 0 23.55 0.2265 17.09 0.0512
Highest 1 0 23.33 0.2153 16.87 0.0486
Lowest 1 12 22.57 0.1807 16.11 0.0408
Middle 16QAM 1 12 22.36 0.1722 15.90 0.0389
Highest 1 12 22.2 0.1660 15.74 0.0375
Lowest 1 12 21.48 0.1406 15.02 0.0318
Middle 64QAM 1 12 21.34 0.1361 14.88 0.0308
Highest 1 12 20.92 0.1236 14.46 0.0279
Limit ERP < 100W Result PASS

Bl-210f?2



LTE Band 26 / 3MHz (GT - LC =-4.31 dB)

Channel Mode RB Conducted ERP
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.74 0.2366 17.28 0.0535
Middle QPSK 1 0 23.51 0.2244 17.05 0.0507
Highest 1 0 23.24 0.2109 16.78 0.0476
Lowest 1 8 22.53 0.1791 16.07 0.0405
Middle 16QAM 1 8 22.49 0.1774 16.03 0.0401
Highest 1 8 22.26 0.1683 15.80 0.0380
Lowest 1 8 21.50 0.1413 15.04 0.0319
Middle 64QAM 1 8 21.41 0.1384 14.95 0.0313
Highest 1 8 20.75 0.1189 14.29 0.0269

Limit ERP < 100W Result PASS

LTE Band 26 / 1.4MHz (GT - LC =-4.31 dB)

Channel Mode RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 3 23.75 0.2371 17.29 0.0536
Middle QPSK 1 3 23.55 0.2265 17.09 0.0512
Highest 1 3 22.68 0.1854 16.22 0.0419
Lowest 1 3 22.52 0.1786 16.06 0.0404
Middle 16QAM 1 3 22.41 0.1742 15.95 0.0394
Highest 1 3 21.82 0.1521 15.36 0.0344
Lowest 1 3 21.29 0.1346 14.83 0.0304
Middle 64QAM 1 3 21.33 0.1358 14.87 0.0307
Highest 1 3 20.51 0.1125 14.05 0.0254

Limit ERP < 100W Result PASS

Bl1-220f?2
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FCC RADIO TEST REPORT

Report No. : FG901534-03C

<Main Antenna>

Radiated Spurious Emission

LTE Band 26

LTE Band 26 / 5MHz / QPSK

Frequency ERP Limit O_ve_r SPA S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (H)
(dB) (dBm) (dBm) (dB) (dBi)
1629 -60.46 -13 -47.46 -73.89 -65.99 0.91 8.59 H
2443 -55.85 -13 -42.85 -74.13 -63.18 1.14 10.62 H
3257 -54.51 -13 -41.51 -74.75 -62.96 1.32 11.92 H
H
H
H
Lowest
1629 -60.50 -13 -47.50 -73.47 -66.03 0.91 8.59 \Y,
2443 -56.04 -13 -43.04 -74.39 -63.37 1.14 10.62 \Y,
3257 -54.11 -13 -41.11 -74.84 -62.56 1.32 11.92 \Y,
\Y,
\Y,
\Y,
1634 -65.51 -13 -52.51 -78.96 -71.05 0.92 8.61 H
2451 -58.36 -13 -45.36 -76.66 -65.70 1.14 10.63 H
3267 -55.50 -13 -42.50 -75.72 -63.97 1.32 11.94 H
H
H
H
Middle
1634 -66.09 -13 -53.09 -79.06 -71.63 0.92 8.61 \Y,
2451 -58.11 -13 -45.11 -76.5 -65.45 1.14 10.63 \Y,
3267 -54.89 -13 -41.89 -75.59 -63.36 1.32 11.94 \Y,
\Y,
\Y,
\Y,
TEL : 886-3-327-3456 Page Number : B2-10f4

FAX : 886-3-328-4978




samrans. FCC RADIO TEST REPORT Report No. : FG901534-03C
1640 -59.58 -13 -46.58 -73.03 -65.14 0.92 8.63 H

2458 -55.27 -13 -42.27 -73.58 -62.62 1.14 10.64 H

3277 -53.85 -13 -40.85 -74.05 -62.34 1.32 11.96 H

H

H

H

H

Highest

1640 -60.23 -13 -47.23 -73.18 -65.79 0.92 8.63 \%

2458 -55.61 -13 -42.61 -74.03 -62.96 1.14 10.64 \%

3277 -53.45 -13 -40.45 -74.13 -61.94 1.32 11.96 \%

\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

Report No. : FG901534-03C

LTE Band 26 / 10MHz / QPSK

Frequency ERP Limit O_ve_r SPA S.G. TX Cable TXAnt.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (H)
(dB) (dBm) (dBm) (dB) (dBi)
1629 -65.59 -13 -52.59 -79.02 -71.12 0.91 8.59 H
2443 -57.99 -13 -44.99 -76.27 -65.32 1.14 10.62 H
3258 -55.84 -13 -42.84 -76.08 -64.29 1.32 11.92 H
H
H
H
H
Middle
1629 -65.99 -13 -52.99 -78.96 -71.52 0.91 8.59 \Y,
2443 -57.90 -13 -44.90 -76.25 -65.23 1.14 10.62 \Y,
3258 -55.21 -13 -42.21 -75.93 -63.66 1.32 11.92 \Y,
\Y,
\Y,
Y,
\Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

Report No. : FG901534-03C

LTE Band 26 / 15MHz / QPSK

Frequency ERP Limit O_ve_r SPA S.G. TX Cable TXAnt.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (H)
(dB) (dBm) (dBm) (dB) (dBi)
1629 -65.81 -13 -52.81 -79.24 -71.34 0.91 8.59 H
2444 -57.76 -13 -44.76 -76.04 -65.09 1.14 10.62 H
3259 -55.83 -13 -42.83 -76.06 -64.28 1.32 11.92 H
H
H
H
H
Lowest
1629 -66.25 -13 -53.25 -79.22 -71.78 0.91 8.59 \Y,
2444 -58.02 -13 -45.02 -76.38 -65.35 1.14 10.62 \Y,
3259 -55.04 -13 -42.04 -75.76 -63.49 1.32 11.92 \Y,
\Y,
\Y,
Y,
\Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03C

<Sub Antenna>

LTE Band 26 / 5MHz / QPSK

Frequency ERP Limit O_ve_r SPA S-G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1632 -60.40 -13 -47.40 -73.83 -65.94 0.91 8.60 H
2440 -54.44 -13 -41.44 -72.72 -61.77 1.14 10.62 H
3256 -54.60 -13 -41.60 -74.84 -63.05 1.32 11.91 H
H
H
H
Lowest
1632 -60.81 -13 -47.81 -73.77 -66.35 0.91 8.60 \Y,
2440 -54.58 -13 -41.58 -72.93 -61.91 1.14 10.62 \Y,
3256 -54.06 -13 -41.06 -74.79 -62.51 1.32 11.91 \Y,
\Y,
\Y,
\Y,
1632 -60.36 -13 -47.36 -73.79 -65.90 0.91 8.60 H
2448 -54.82 -13 -41.82 -73.11 -62.16 1.14 10.63 H
3267 -54.62 -13 -41.62 -74.84 -63.09 1.32 11.94 H
H
H
H
Middle
1632 -60.72 -13 -47.72 -73.68 -66.26 0.91 8.60 \Y
2448 -54.66 -13 -41.66 -73.04 -62.00 1.14 10.63 \Y,
3267 -54.16 -13 -41.16 -74.86 -62.63 1.32 11.94 \Y,
\Y,
\Y,
\Y,
TEL : 886-3-327-3456 Page Number 1 B3-1of4

FAX . 886-3-328-4978
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1640 -60.61 -13 -47.61 -74.07 -66.17 0.92 8.63 H

2456 -55.28 -13 -42.28 -73.59 -62.63 1.14 10.64 H

3280 -54.81 -13 -41.81 -75 -63.31 1.32 11.97 H

H

H

H

H

Highest

1640 -61.08 -13 -48.08 -74.03 -66.64 0.92 8.63 \%

2456 -54.27 -13 -41.27 -72.68 -61.62 1.14 10.64 \%

3280 -54.18 -13 -41.18 -74.85 -62.68 1.32 11.97 \%

\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 B3-20f4




SPORTON LAB.
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Report No. : FG901534-03C

LTE Band 26 / 10MHz / QPSK

Frequency ERP Limit O_ve_r SPA S-G. TX Cable TXAnt_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1632 -60.72 -13 -47.72 -74.15 -66.26 0.91 8.60 H
2440 -54.43 -13 -41.43 -72.71 -61.76 1.14 10.62 H
3256 -54.34 -13 -41.34 -74.58 -62.79 1.32 11.91 H
H
H
H
H
Middle
1632 -61.01 -13 -48.01 -73.97 -66.55 0.91 8.60 \Y
2440 -53.20 -13 -40.20 -71.6 -60.53 1.14 10.62 \Y,
3256 -54.07 -13 -41.07 -74.8 -62.52 1.32 11.91 \Y,
\Y,
\Y,
\Y,
\Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. : FG901534-03C

LTE Band 26 / 15MHz / QPSK

Frequency ERP Limit O_ve_r SPA S-G. TX Cable TXAnt_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1632 -60.66 -13 -47.66 -74.09 -66.20 0.91 8.60 H
2448 -50.70 -13 -37.70 -68.99 -58.04 1.14 10.63 H
3256 -54.43 -13 -41.43 -74.67 -62.88 1.32 11.91 H
H
H
H
H
Lowest
1632 -60.56 -13 -47.56 -73.52 -66.10 0.91 8.60 \%
2448 -52.17 -13 -39.17 -70.55 -59.51 1.14 10.63 \%
3256 -54.13 -13 -41.13 -74.86 -62.58 1.32 11.91 \Y,
\Y,
\Y,
\Y,
\Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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